No. 9010958

INSTRUCTION BULLETIN  bachine T2

Rev. 00

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9010351

SYNOPSIS:
This kit contains the parts needed to install a warning light onto T12 scrubbers equipped with an
optional overhead guard.
Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 1.5 hours)

PROTECT THE ENVIRONMENT

Please dispose of packaging materials, used machine components
such as batteries and fluids in an environmentally safe way
according to local waste disposal regulations.

] b

Always remember to recycle.

PREPARATION: INSTALLATION:
1. Park the machine on a clean level surface, 1. Insert the rubber grommet (8) into the hole in
turn off the machine, and remove the key. the overhead guard. (Fig. 1)
FOR SAFETY: Before leaving or servicing 2. Route the strobe light (1) wires down through
machine, stop on level surface, turn off the rubber grommet (8) in the overhead
machine, and remove key. guard. (Fig. 1)
2. Disconnect the battery cable from the 3. Use two M5 pan screws (2), two flat washers
machine. (3), and two M5 hex nuts (4) to install the
strobe light (1) onto the overhead guard.
WARNING: Always disconnect battery (Fig. 1)
A cables from machine before working on
electrical components. 4. Use two M6 hex screws (6) and two flat

washers (7) to install the light guard (5) onto
the overhead guard. (Fig. 1)

IB 9010958 (08-2013)



5. Connect the overhead guard light wire 7. Insert two tie clips (11) into the overhead

harness (9) to the strobe light (1). (Fig. 1 / Fig. guard. (Fig. 1)
3/ Fig. 4)
8. Use two cable ties (10) to secure the
6. Route the overhead guard light wire harness overhead guard light wire harness (9) to tie
(9) down to the main wire harness and clips (11) in the overhead guard (Fig. 1)
connect the harness to the main harness.
(Fig. 1/ Fig. 3/ Fig. 4) 9. Use two additional cable ties (10) to secure

the overhead guard light wire harness (9) to
the overhead guard leg. (Fig. 1)

Use two additional cable ties
(10) to secure overhead
guard light wire harness (9) to
overhead guard leg

FIG. 1

2 IB 9010958 (08-2013)



NOTE: Complete Step 10 through Step 14 only if
machine is not equipped with optional headlights.
Proceed to Step 15 if machine is equipped with
optional headlights.

10. Carefully remove the control panel from the
machine. Do not break any wire connections.
Set the hardware aside. (Fig. 2)

12. Insert the rocker switch (14) into the control
panel where the hole plug was previously
located. (Fig. 2)

13. Connect the main wire harness to the rocker
switch (12). (Fig. 2/ Fig. 3/ Fig. 4)

14. Reinstall the control panel onto the machine.
(Fig. 2)

11. Remove the hole plug from the control panel.
Discard the hole plug. (Fig. 2)
Remove and discard hole
plug. Install switch (14) into /_@\ Control panel
switch location N
Setall —*
hardware aside
Control panel Front shroud
Vi
1
hardware

aside

IB 9010958 (08-2013)

FIG. 2




I3av
1HO1TaV3H LHOTY

1
7 1
Q@

0L

“MS_ONVM
738V
‘MS ONVM :OL

*MS 1HOIT
7138V
*MS 1HOIT 0l

2 N340

v N3dO

[o] N3dO

N3d0
8| AHo/888%89

L | NHO/VS9RS9

2] AH9/889
= N3do

dnd/L9

NH9/VS9

N3dO

N3dOo

“sod ‘ON_3dIM

1HOTTT OHD 2 (1)T3AV]
] | *N8vH 1HS17 oro 101

1HOI1av3H 1
¢ (1)738v7]
1HOINAV3H 1437

0L

3NON_:738v7]
140d*904d :0L

dols-3
:(1)738v7]
HOLIMS dO1S-3 :0L

05 $13A/4 IR NO

ST #178/9 Ik NO AL
0 1NH9/5 3UIN NO HOLINS
(E)513aV] A, oL

HOLIMS A3 fOL

“80d Q3LVNIWY3L:310N

30VIHIINT ¥3SN 7138V
30VAY3INI Y¥3sn (0L

“NYYH "¥g 301s :713av1
SS3NYVH HsN¥a 301S :0L

[e3

738V ON

“2C NNOO sng NvD HSNYE 3aIS tOoL

E1-80 +1-90

38V £713av1
SL1HOL[aVaH 9HO 38V ON
€1-80 f0L +1-80 tOL °ON9 JILVLS fOL

WaVIv
(1) 13av
WHV IV
3ne1any oL

C

Q3NNILNOD

SILENO @ +8 [14HND © -9

:73av 113av ]
SILEno S11HND
6 +8 :0L g® ONO 0L

g
;

L]

HOLO3NNOD NId SE s310N

738V ON

H3ITI0HINOD SILEND

0Ll

“Y3LIN3I S3HIM SV
HOLO3NNOJ 40 »ove
SNMOHS M3IA

21-90 11-a0 S1-80 91-80
figen cmgee ia e
aNVA LHOT T NEVM
21°80 101 11-@> ‘oL e ol 91-8 10L

Main Wire Harness

FIG.3 -

IB 9010958 (08-2013)



SSINYVH WeVTY / LHOIT *1dO
AVI3Y 3SY3ATY *1dO
g86NNQD 4/8L6NNOD LIy 1H9IT *1dO
A& NG9/ST = % NV1/06
(@371 LHOIT dn %OvE “ LHM
JEOTNNOD @m_Nodzzoo ATIGN3SSY LHOIT
(STV103dS HO4) L, 30ISNI 03LvooT
w w @3sn 1ON Nv.L/08 $B1H901 4+ HITIOHLINOD WOH4 DOASE+
o 33 2N WdVY TSHTATY vsTe VBO TNNOO \\ Y60 INNOD i
4 STa/ET % EYAN-NE9/GE T F{ tae NVL1/06 > QP aNd/LT g aNd/LT
D z = azn L1-80
> Z-NaV TV
.p 3 2
o- 22°
@« L w 1HOIT1 380YLS/HSY 14 a¥OINNOD . | SO TNNOD
= s 3 Bra/eT m- %va VO v
3 g e *17 ONIHSYT4 z
*17 39041S Q
& =
(@37 1HOITIIVL a3y w |2 INOY4-03SN LON
% m ﬁ 5 RO —N=a/zg
JENNOJ LO.-ZZ% OS0 TNNO OLOTNNOJ ~ dN/NO NYVM ? avaH 91-80
SE/ET e 8/ET 1 AT9/92 € H3IN3O/NO LHSIT “NHVM
NO/440 SIH9IT TV
SS3NGVH 1HO1 1 ONINGVM OHO °1dO 5 ¥B1¥901 # O1-MS
1H917 39041S/HSY 14 SHO L e INOH4-VS* 2 [
$1-90 XH9/89 s
g10INNOD 4 900 TNNOD vL.Ezb.oI YEBNNOIJ 7 NU9/S9
Rra et A 1 VEO/E6 g N\ QP > XH9/89  °
»B1+901+# (S, LNOH4-VST
(@3N 1HOITAV3H LHOTY LNOM4-VS "2 2 S — Qo
Bra/eT < AMWV >, NTa/9L QU gna’/z9 v s
1-11 €1-90 HOLIMS 1H9IT
(@37) 1HO1IaVaH L1431
SRV /mA. 5® >, n19./92
By et _
&
o
E ()
o«
=)
° d
e

SWITCHED B+
SEE SECTION BS

BACK UP ALARM/LIGHT

LIGHTS

Schematic

FIG. 4 -

IB 9010958 (08-2013)



15. Remove the access panel from the steering
channel. (Fig. 5)

FIG. 5

16. Remove the M8 hex screw securing the
bottom of the circuit breaker bracket to the
machine. (Fig. 6)

17. Loosen the M8 hex screw securing the top of
the circuit breaker bracket to the machine.
(Fig. 6)

18. Pull circuit breaker bracket out far enough to
access the main wire harness connectors
located behind the bracket. (Fig. 6)

19.

Machines without front light kit option
only: Insert the 15- Amp circuit breaker (13)
into circuit breaker location 12 in the circuit
breaker bracket. (Fig. 7)

Qg : bracket
\\

AN

O

20.

21.

22.

FIG. 7

Insert the 2.5 Amp circuit breaker (12) into
circuit breaker location 14 in the circuit
breaker bracket. (Fig. 7)

Connect the main wire harness to the
previously installed circuit breaker(s) (12 / 13).
(Fig. 7 / Fig. 3/ Fig. 4)

Reinstall the M8 hex screw removed from the
bottom of the circuit breaker bracket and
tighten the M8 hex screw at the top of the
circuit breaker bracket. (Fig. 6)

. Reinstall the access panel onto the steering

channel. (Fig. 5)

. Reconnect the battery cable to the machine.

. Start and test the machine. Place the light

switch into the top position and ensure the
strobe light is functioning.

IB 9010958 (08-2013)



FRONT

FRONT

FIG. 8

IB 9010958 (08-2013)



Bill Of Materials For Light Kit, Warning, OHG, CI [T12] - 9010351

Tennant
Ref. Part No. Description Qty.

v 9010351 Light Kit, Warning, OHG, CI [T12] 1
AV 1 1017250 Light, Strobe, Amb, 12-48VDC 1
AA 9000845 Lamp, Bulb, Strobe 1
AA 9000879 Lens, Amb, F/ Revl / Flasher 1
A 2 06933 Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 Guard, Light, Revl / Strobe 1
A 6 74455 Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 Washer, Flat, 0.25, Std 2
A 8 10632-2 Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 Harness, Ele, OHG [T12] 1
A 10 49266 Tie, Cable, Nyl, 07.3l, .19w, 1.8 Max. D 4
A 11 1202868 Clip, Tie, 0.25d, Plstc 2
A 12 1064184 Circuit Breaker, 02.5a, Resettable 1
A 13 1064188 Circuit Breaker, 15.0a, Resettable 1
A 14 377084 Switch, Rocker, Prgrsv 1

1027798 Lens, Red, F/ Revl / Flasher 1

1027800 Lens, Blu, F/ Revl / Flasher 1
A 15 55272 Terminal, Bullet, Mal, .157D, 12Ga 2

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

8 IB 9010958 (08-2013)



